Assessment of New Regional Water Source

FINAL Report

cecy| ST JOHN'S FEE i




i J. Bursey &
Final Report REV1 G.Sheppard | 2022:07-29 | 7\ "L
i J. Bursey &
Final Report G. Sheppard 2022-05-16 M. Fraser
Draft Final Report G.Sheppard | 2022-05-02 | 1 Dursey &
M. Fraser

Draft Report G.Sheppard | 2022-02-24 | J:BUrseY &
M. Fraser

Issue or Revision Reviewed By:

This document was prepared for the party indicated
herein. The material and information in the
document reflects CBCL Limited's opinion and best
judgment based on the information available at the
time of preparation. Any use of this document or
reliance on its content by third parties is the
responsibility of the third party. CBCL Limited
[...]
affect the final filtered water turbidity but could affect the operation of the filters resulting

in shorter filter run times, more frequent backwashes or increased operational labour to
maintain.

2.5
(6}

2.0 e}
2 6!
Z 15 o o
oy e
5 1}
5 10 e} o .
= g o

0.5 o o o o

0.0

0 10 20 30 40 50 60
Coagulant Dose (mg/L)
@® AlumpH®6 @ AlumpH7 © PACIpH®6.5
O PACIpH7 Raw
Figure 5.3: Thomas Pond DAF Effluent Turbidity

5.0

45 (¢}

4.0
2 35 o
Z 30
225 Iy
©
5 20 :
= 1.5 o ®

1.0 o 8 (6}

0.5 o 0 8

0.0

0 10 20 30 40 50 60

Coagulant Dose (mg/L)

@® AlumpH6 @ AlumpH7 @ PACIpH®6.5
O PACIpH7 Raw

Figure 5.4: Big Triangle Pond DAF Effluent Turbidity

EEE! Assessment of New Regional Water Source 60



Figure 5.5 and Figure 5.6 show the UV254 results for both source waters. The samples were
filtered to represent filter effluent UV254. Raw water UV254 is plotted on the secondary
axis. Approximately 90% reduction in UV254 was achieved at the optimal coagulant dose,
which corresponded to a PACI dose of 30 mg/L at a pH of 6.5 for both source waters.

0.10 0.3
0.09 ‘ e ‘
. 0.25
0.08 :
0.07 0.2
<
< 006 <
S 005 o " L 015 2
5 6} o) 2
0.04 o o pS o} &
0.1
0.03 o P o
0.02 0.05
0.01
0.00 0
0 10 20 30 40 50 60
Coagulant Dose (mg/L)
@® AlumpH®6 @ AlumpH7 © PACIpH®6.5
O PACIpH7 Raw
Figure 5.5: Thomas Pond UVA (Filtered)
0.08 0.25
0.07 e
0.2
0.06
L0 ® 015
> 0.04 o ° ® ® 2
5 o) o (6} 2
0.03 o o) o b4 01 2
o
0.02 ° LJ
0.05
0.01
0.00 0
0 10 20 30 40 50 60

Coagulant Dose (mg/L)

@® AlumpH6 @ AlumpH7 © PACIpH®6.5
O PACIpH7 Raw

Figure 5.6: Big Triangle Pond UVA (Filtered)

Figure 5.7 and Figure 5.8 show the results for DOC for both source waters. For both source
waters, the optimal conditions for DOC removal were achieved at a 30 mg/L PACI dose at a
pH of 6.5. For Thomas Pond, the optimal conditions saw a 73% reduction in DOC and for
Big Triangle Pond the reduction was 75%.

EEE! Assessment of New Regional Water Source 61



In the Drinking Water Treatment Standards for Newfound/and & Labrador, a performance
standard for DOC is provided. For average source waters with DOC greater than 5 mg/L
and less than 8 mg/L, the maximum treated water DOC is 2.5 mg/L. For the conditions
trialed, all conditions, except for alum at pH 6 for both ponds, was able to meet this

standard.

35 7
3.0 S 6
25 52
< 0 %D
P 2.0 8 o 8 4 E
£ 6 8 8 g 3
O 1.5 3 A
2 2
1.0 2 5

05 1
0.0 0
0 10 20 30 40 50 60

Coagulant Dose (mg/L)

@® AlumpH®6 @ AlumpH7 © PACIpH®6.5

© PACIpH7 Raw

Figure 5.7: Thomas Pond DOC (Filtered)

4.0 7
3.5 ) 6
3.0 s I
— )
<25 ® £
ob 4 £
£ 0 o o 8 9
(@] (@] o 3
O 15 3 o) ° e
a 5 %
1.0 [
0.5 1
0.0 0
0 10 20 30 40 50 60

Coagulant Dose (mg/L)

@ AlumpH®6 @ AlumpH7 @ PACIpH®6.5

O PACIpH7 Raw
Figure 5.8: Big Triangle Pond DOC (Filtered)

Results of the bench-scale treatability study show that both ponds have source water that
can be treated to meet organics removal standards outlined by the province and that DAF
would be a viable treatment option to carry forward to pre-design.

EEE! Assessment of New Regional Water Source 62



chapter 6 Capital Works Requirements

6.1 Water Treatment Plant

6.1 Treatment Plant Capacity

An analysis of the future MDDs for the RWS for 2046 was completed in the 2016
Assessment. This included projected demands for BBBP, WL, and PHLP service areas, along
with the projected demands for new service areas. The new service areas included
Paradise, Portugal Cove- St. Phillip's, CBS, Torbay, and Holyrood. Table 6.1 is a reproduction
of Table 5.5 from the 2016 report. The projections were developed based on moderate
growth scenario for the region and determined that approximately 40,000-50,000 m*/d of
additional treated water would be required to service the existing municipalities and the
municipalities of Torbay and Holyrood over the planning period.

A high-level comparison was made between the projections made in 2016 and the
demands currently experienced by the RWS WTPs five years later. It was found that the
projections are valid to continue to carry forward for this study. For planning, a design life
between 20-30 years is a generally accepted range for upgrades and construction of new
water treatment and supply infrastructure. This allows for a full operating lifecycle of most
operating components within a facility. The 2016 projections were carried out until 2046.
Using a base year of 2021, this would result in a design period of 25 years and lines up with
general practice for planning.

From the reliable yield assessment, a reliable yield of 50,000 m3/d at Big Triangle Pond
could be achieved with a dam and 21,000 m3/d could be provided at Thomas Pond. While
the treatment processes would be the same, the size and cost of a WTP to treat

21,000 m3/d would be significantly different than the cost of a 50,000 m?/d facility. This
would be in addition to the cost to design and build a dam at Big Triangle Pond. For
comparison purposes in this study, the design capacity for a treatment plant will be
21,000 m3/d at both ponds, based on the maximum reliable yield from Thomas Pond.

With the selection of 21,000 m*/d as the maximum day capacity for a treatment plant, there
would continue to be a deficit of approximately 25,000-30,000 m*/d for the RWS by 2046
with a treatment plant built. To address the anticipated water deficit, infrastructure
upgrades in the existing distribution system along with water conservation efforts may be
required over the operating period as identified in the 2016 report.

EE!! Assessment of New Regional Water Source 63



Table 6.1: Future System Configuration, Service Area MDDs, & Existing Treatment Plant Capacities

Total MDD Watersh
Water System
(m3/D)

St. John's - BBBP 30,105 31,150 32,022 32,710

Mount Pearl 27,492 28,983 30,225 30,414

Paradise 12,243
BBBP Service Area Portugal Cove - St. Philip's 3,586

CBS 18,337

BBBP (diverted from WL service area) 15,000 15,000 15,000

Total - BBBP 91,763 75,133 77,247 78,124 90,700 85,000

St. John's - WL 64,606 69,099 72,843 74,150
WL Service Area (Demand diverted to BBBP service area) -15,000 -15,000 -15,000

Total - WL 64,606 54,099 57,843 59,150 54,500 70,000*
PHLP Service Area Total - PHLP 15,000 17,232 19,092 19,360 15,900 14,500

Paradise 14,165 15,767 16,524

Portugal Cove - St. Philip’s 4,364 5,013 5,163
New Service Area CBS 20,937 23,103 23,596

Torbay 3,000***  3,000%**  3,000%**

Holyrood 1,500*%**  1,500***  1,500***

Total - New WTP 43,966 48,383 49,783 50,000**

*Summer-time normal capacity.
**Required.
*** Estimated.

EE!! Assessment of New Regional Water Source 64



612 Source Water Quality

As described in Chapter 5, the source water for both ponds are typical of surface water
supplies in Atlantic Canada, having low alkalinity and pH, low turbidity, and moderate levels
of organics. Reduction of organic matter, along with removal of pathogens is the primary
goal of a treatment plant for either pond. That said, in comparison to the other source
waters that supply the City, iron and manganese have been measured in both ponds at
levels that warrant treatment for removal to meet water quality guidelines. Geosmin was
detected during the summer sampling event at Thomas Pond, and it is anticipated that Big
Triangle Pond could also be susceptible to taste and odour events now or in the future.
Based on these results, taste and odour treatment has been included in the WTP concept,
along with consideration for cyanotoxin removal as it has been identified as an emerging
parameter of concern.

613 Treatment Objectives

As with the existing WTPs operated by the City, a new treatment plant would be designed
to meet the provincial “Standards for Bacteriological Quality of Drinking Water" as provided
by the Department of Environment and Climate Change, along with the Health Canada
“Guidelines for Canadian Drinking Water Quality'.

In recent years, Health Canada has enacted several new or amended guidance documents

and water quality parameters, including pathogen guidance (e.g., £ coli), organic

parameters (e.g., NOM), and inorganic parameters (e.g., manganese and aluminum). The

guidance on some subjects, such as corrosion control, continues to evolve at both the

federal and provincial levels. DBPs including THMs and HAAs, may eventually be decreased

from current limits to coincide with limits elsewhere. With evolving guidance and research,

it is difficult to predict the direction of water quality regulation at either a provincial or

national guidance level over the operating period of a WTP. Some trends and recent

regulatory events that are relevant for design include:

P Development of parameters governing HAB events (treatment, parameters, and
analytics).

b Re-affirming pathogen requirements and efficacy of clarification and filtration
processes.

P Increasingly stringent corrosion control and assessment methods.

P Process residuals management and source water discharge restrictions (i.e., aluminum
concentrations in liquid stream discharge).

The above points coupled with potential changes to source water quality do not specifically
identify a parameter or new target regulation that the project must meet. Instead, these
topics act as points of consideration for a treatment plant.

EEE! Assessment of New Regional Water Source 65



6.1.4 Treatment Process Options

Through the treatability bench scale testing, coagulation and flocculation followed by DAF
and multi-media filtration has been shown to be effective for organics removal for both
source waters. In addition, the City is familiar with the technology as it is used at the other
WTPs operated by the City. It has also been shown to be a reliable treatment technology
for the source water in the region and for increased biomass/algae loadings in the event of
a HAB. As such, DAF has been chosen as the main treatment process to move forward with
for this assessment. That said, it should be noted that there are other treatment processes
including sedimentation and membrane filtration (that are proven treatment technologies)
that can also meet the water quality standards and could be re-evaluated at the pre-design
phase.

As mentioned, standalone DAF and filtration would require enhancement to provide
removal for iron/manganese. Pre-oxidation and filtration are commonly used for combined
iron and manganese removal. Pre-oxidation involves addition of a chemical oxidant, which
reacts with the dissolved iron or manganese, resulting in the formation of iron and
manganese precipitates which can then be removed by filtration. Common oxidants
include oxygen (aeration), chlorine, and potassium permanganate. Aeration tends to be
less effective compared to the other two oxidants as the reaction between dissolved
oxygen and dissolved manganese is too slow at typical pH levels found in drinking water to
be practical in most applications. Pre-oxidation with potassium permanganate is more
commonly used in the region as pre-oxidation with chlorine can result in higher DBP
formation.

Conventional treatment processes such as coagulation, flocculation, DAF, and multimedia
filters are largely ineffective at removing cyanotoxins, geosmin, or MIB. DAF treatment will
greatly enhance the removal of algae and associated intracellular toxins and taste and
odour compounds, but not extracellular (dissolved) cyanotoxins or geosmin and MIB. More
advanced treatment technologies such as Granular Activated Carbon (GAC), Powdered
Activated Carbon (PAC), biological filtration, ozonation, or advanced oxidation is often
required. These processes represent major installation and maintenance expenditures and
require careful selection and process design. Most treatment plants in the region do not
have the advanced treatment technologies (except for BBBP's WTP that has ozonation),
however, several larger municipalities in Atlantic Canada are currently studying
implementing advanced treatments for toxin and taste and odour control.

Table 6.2 summarizes treatment efficacy of oxidation processes and activated carbon
treatments for removal of various algal toxins, MIB, and geosmin. As noted, ozone and
Advanced Oxidation Processes (AOPs) are the most effective oxidants for control of taste
and odors and most algal toxins. Free chlorine and permanganate are effective for some
algal toxins but are not effective for removal of algal toxins or MIB and geosmin. Generally
activated carbon is effective for toxins and taste and odour removal, but performance may

EEE! Assessment of New Regional Water Source 66



vary depending on the target parameter present and the base material of the activated
carbon (i.e., coal vs. coconut carbons).

Table 6.2: Effectiveness of Toxin & Taste & Odor Treatment Options

Monochloramine

Chlorine Dioxide
M

Free Chlorine’
Ultraviolet (UV)

Microcystin

Cylindrospermopsin
Anatoxin A

Saxitoxin

H
H

MIB and Geosmin

Cost

E = Effective, M = Moderate, | = Ineffective
"It is important to note that the effectiveness of chlorine is highly dependent upon contact time and pH.
2 Parameters of concern may have varying affinity to different base materials for activated carbon.
3 PAC performance can be affected by contact time and pH.

While ozonation and AOP processes would provide robust treatment in the event of a HAB,
they represent a large capital and operational investment to build and maintain for an
event that may or may not occur during the operational period of the plant. It is anticipated
that any treatment selected would be used on an as-needed basis if a HAB occurred rather
than being included in regular operations during normal water quality conditions. PAC,
while considered a less robust option for treatment, would still provide adequate removal
at a relatively moderate capital and operation investment and has been carried forward in
concept at this time. Further review of treatment options for HAB events would be
completed during the pre-design phase.

Following treatment, disinfection would be required to meet water quality standards. UV
disinfection for primary and chlorination for secondary disinfection is currently used at
PHLP WTP and has been selected to be carried forward based on operator familiarity with
the disinfection system.

EEE! Assessment of New Regional Water Source 67




6.5 Design Considerations

6.1.5.1 Plant Siting

Many factors should be considered when evaluating the location of a WTP, including
hydraulics, expected site preparation costs, and complexity of integrating the plant into the
existing distribution system.

Identified in the 2016 report, a WTP located at Thomas Pond would connect to the existing
distribution system at the Fowlers Road Reservoir via new transmission main. The
proposed location of the WTP was identified as near the spillway and located near the TCH.
A low lift pump station would be included on the site to supply raw water to the WTP.

For Big Triangle Pond, a location near the proposed dam/spillway does not appear feasible
for a WTP due to the elevation and anticipated flooding extents due to the proposed dam.
A proposed location has been identified along Salmonier Line. A low lift pump station,
located near the proposed dam would be used to pump raw water to the proposed WTP
location. The proposed transmission main from the treatment plant would connect to the
system in Holyrood.

The proposed locations for plant siting at both ponds are shown in Figure 6.1 and Figure
6.2.

EEE! Assessment of New Regional Water Source 68



PROPOSED LOCATION OF
WATER TREATMENT PLANT

THOMAS POND

" PROPOSED LAGOONS & R g | 7 & PROPOSED LOCATION OF
FOR RESIDUALS 1 ‘ : LOW PUMPS

1:2500

Figure 6.1: Thomas Pond Site Plan

EE!! Assessment of New Regional Water Source 69



PROPOSED LOCATION OF
WATER TREATMENT FLANT

PROPOSED TRANSMISSION
WAIN

PROPOSED LOCATION OF
Dam /SPILLWAY

B

PROPOSED LOCATION OF
LOW UFT PUMPS

'
a; “'
L

BIG TRIANGLE POND

800 1,000m

Figure 6.2: Big Triangle Pond Site Plan

6.1.5.2 Raw Water Pumping
At either pond, a new intake and low lift pump station would be required to pump raw